
13 i-"-

Canier
Transicold
Company

osD/osc
COMPRESSOR

SERVICE PARTS LIST
MODELS OSD and OsG COMPRESSOR

CONTENTS

Introduction
Model Chart
O r d e r i n g l o s t r u c t i o n s , . . . .
Ceneral Notes
Urit Locatiodal Croup, . .
Group A - Crankcase with Suctlon S€rvice Valve. .
Croup B - Shaft End croup
Croup C - Boaring Head and Oil Pump Package , ,
Group D - Crarlkshaft, Rod and Plst I! Croup . . . .
Group E - Center Cylinder Bank with Dlscharge

Service Valve, 8
Group F - Capacif,y Control Section .. 9
Grcup C - Rlght and Left Cylinder Bank, caskets

a r ld  Va lv€  P la te  Assemb ly  , . , . . ,  l 0
Croup H - Complessol Base Croup 12
Croup J - Gasket Set . . , . . . 12

Form 62-03181-02 S.75



osD/osG
COMPRESSOR SERVICE PARTS
INTRODUCTION
Ihis parts ll€t ide[tlfies sewice replacetnent parts for the Models OSD and OSC Compressors
list€d ltl the hodel chart belo$,
MODEL CHART

MODEL PANT NO. REMANKS

OSDA 1?-50001 New compressor, without unloaders
05DC L7-22000 New compreasor, with unloaderg

05DX 1?-55000 Service replacement compressor, rebuil t  ( less sewice
valves), for use with or without unloaders

OSGA 18-00034 New aluminum compresso!, without unloaders
05GC 18-00034-01 Nelv aluminuin cornpressor, with electlic unloaders

OSGE 18-00034-02New aluminum compressor, with pressure unloaders

05cx 17-44000 Sen'ice replacement compressor ( less ser.vice valves)
for use rvith or without unloaders

OROERING INSTRUCTIONS
All orders and irquilies for parts must include: Cnit Serial Numbe!., part no.,

description of part as sho\w on list and quantity required, Address all correspondence for
parts to the following address: CARRIER TRANSICOLD COI\{p..\Ny, Service parts Depart-
meot, TR-20, P.O. Box4805, Syracuse, New York 13221.

JENERAL NOTES
To find replacement parts, refer to the unit locational group on page 3. Determine

majo! group ln which replacement pait is located, consult table of contents, and turn to the
appropriate page for the illustrated breakdown of replacemcnt parts. The folloNing letter
designations are used to classib parrs througho ! this l ls!,

)

NS Not Sho$'n itl the tllustration.

rr_SA Non-Stock Assembly - orde! com-
ponents listed under the assembly.

NSI Non-Stock Item - may be available
on special order.

NSS Not Sold Separately - order nert
higher assembly o! kit.

PL Purchase Locallv.

NOTE
Codrpressors ptLot to 1]-/72 used Controls Company of America
unloade! valve bodies which alc no longer availa.ble. Refer to
the following chart for curreot in'ormauon.

When ordertng new'6-0014 9) must be
s Comoanv
o7\ -  '  '

Unloader Valve Bodies LOtts

Obsolete Current otd Nerv Volt
17-000?0 17-40.107 I7-00070-0I 16-00149
t7 40441 !7 -4040? 22-07043 22-01093 t 2

Capacity Contlol Valve Bodtes (p/n 1?-.1040?) a new coil  {22-01093 or
used. Old st]'le coils are availablc as a servlce replocement pait for the
of America valve bodies or l 'and fta] 'not be used with a new sfj ' le body

05D,05G
2

8/77

SUPERSEDES
PAGE
DATE

05DA,05DC
1-10
4h4



SERVICE PARTS
05D/O5G

COMPRESSOR

05D,05C
3

B/77

SUPERSEDES
PAGE
DATE

05DA,05DC
l -10
4/74

PRODUCT
D Al.:F

DATE

: l
Po\
Lo c,

R.:'
cl'*.6,\
f  \Q \ cl

I 'lq4t/

I FJi)
I N='/

I t".-1
I )='

- ' )

G

o

J

o-

EJ'/o\,
tY

ql

=

e.(9

lrJ

\ \ ) \

) , . _ . _ : - - \

l



05D/OsG
COMPRESSOR

PRODUCT

DATE

SERVICE PARTS

05D,05G

lt /71

SIJPERSEDL'S

DATD

05DA,05DC
1-10
4/74

ITEM PANT NO. DESCRIPTION
QTY

0blJ 05G

Group A Crankcasa with Suction Servico Valve

^\ 
-..<- ,-PP\^. ii:

/affi).' -\;--' ^( 
^/ 

a'6

6"" " 7: Ar ̂i ̂>"-,W,''1
\"=r' Yt-<, | \ ^b,'v l': az

<-%-^'L-'?'\- ^{" ^1, o"'
'Ae aB

A2
A3

A5
A6

A8
A9
A10
A11
A12

A15
A16
A1?

414

A l6

NSA
P.L

17-10218
NSS

1?-10218-02
I7-40025
17-40314
L7 -44005
17-40313
L7-40015-L2
17-40400
77 40337
14-01042-03
17-10811
r? -  10812
1?-40010
1?-40013
1?-40012
1?-40002
17-40005
17-10806
17-40010
17-4000?
17-40006

Crankcase
Pipe plug, 1,/4 - 18 NPT
Sight glass, oi l  level - i lcludesr

Sight glass
Casket, sight glass

Bearing, crank end (lequires line boring)
Stlainer, suction
Strainer, suction
Riry, letaining suction stlajner
Gasket, suction valve adapter
Adapter,
Capscrew, socket head, 1/4-2A x y
Valve, suction service, 1-1/S" ODf - includes:

Gasket, suction va.lve
Cap, serl.
Gasket, seal cap

Casket, capsclew, E/16
Capscrew, hex hesd, 5/16 - 18 x 2'.  -
Valve, suction service, l-1,/8, '  ODF -

Gasket, suction valve
Cap, seal
Casket, seal cap

Casket, capscrew, l,/2
Capscrew, hex head, 1/2 - 13 x 2-112 - SAE Crade

SAE Grade 5
includes:

1
3
2
2
2
2
I

;
I
1

1
1
1
I
2

:

:

I
3
2
2

:

-

:

;
I
I
I

4



SERVICE PARTS
osD/o5c

COMPRESSOR

0ED./0sc

8/77

SUPERSEDES
PAGE
DATE

05DA,05DC
1-10
4/74

PRODUCT
PAOE
DATE

TTEM PART NO. DESCRIPTION QTY
0sD l05c

Group Shatt End Group

.-),

B l 4

L
J-.--,'A-l

qqq
r r F l

r' fl'

{.}-- Y

\  BI2

t o \

is

u. _l{
o l

a2

,L
\ > a
\\t7

d:a\ \:r:--'�

,Zl+'--.'-

B3
B4

B8
B9
810

B?
B8
B9
810
B6A
B9
810
811

814

17-40316
l?-40315
17-40029
1?-44 001.
17-40310
I7-44002
17-40338
1?-40399

17-55019
17-40319

NSS
17-44003

NSS
17-55019
17-44004

NSS

NSS
17-40399-02

NSS
17-40399-03
17-10308
17-44009

O-ring, oil supply tube
Tube, oil supply
Gasket, shaft cnd cover
Gasket, shaJt end cover
Ftange, shaft end (NSI)
Flange, shaft end (NSI)
Capscrew,?/16 - 14 x l-7/2 SAE Grade 5
Seal assembly - includes:

Seal assembly shaft
Washer, carbon
Gasket, seal Cover
Seal cover, shaft

Seal assembly - includes I
Seal assembly, shaft
Washer, carbon
Casket, seal cove! (starting with S,/N G70232?)
Seal cover, shaJt (starting with S,/N C70282?)

Shajt seal cover pkg (prior to S,/N G?0282?) - j.ncludes:
Gasket, seal cover
Seal cove!, shaft

Dust seal assembly - lncludes:
Retainer
Ring, felt

Capscrew, seal cover 3/8-16 x l-1/4 SAE Crade s
Capscrew, seal cove! 3/8-Le x 1-1,/2 SAE Grade E

1
t
I

1

tu
1
1
1
I

:

:

1
I
I
E

1

I
2 L

i
I
1
I
1
t
I
1



ITEM PART NO. Df,SCRIPTION
QTY

05D

Group C - Bearing H6ad and Oil Pump Package

.:+
x,{'ir l'A

,{'("i//iffiV
. , /rtur\ \ I l / l^\$S'Ldl "-

,-"i, \ \ *.'[{t' 
*rY/ 

i \t''o
\ 1. '^@* 

\\ J. \:: .1. 1,.' .,-_-,.._Ql\ \ i,e
, . '  c l9

L I A

c 1

c 3

c5

c 7
c8

c 1 0
c 1 1
c72
c13
c14

c16

c18
c19
c20
c20

17-.{ 0 200
t7 40202
17--{00L9
17-40076
7740075
17-40069
17-.r00?0
L7-40072

P L
l.7-40071
17-40068
L7 40067

NSS
17-40078
l7-40066
17-.10065
1?-4 0064
I?-40063

L740014
1?-4003?
1?-44009
17-.10019

Bearing head, oil pump assembly - includes:
Capscrew, hex head, 3/8-16 x 1/2 SAE Grade 5
Gasliet, capsclew, 3,/8
Cover, oll purap
Gasket, oil pump cove!
Spring, otl feed vane
Guide, oll feed vane
Capscrew, socket head, 1ll0-32xI/2 SAE Crade 87
Lockwasher, #10
Drlve segmedt, oll pump
Retaining ring, rotor
Pump, rotor
Head, w^earing, pump end bealing
casket, bealing head
Ring, plqnge!,retaining
Spring, gulde, plunger
Plurlger, spling
Plunger, Vane, pump
Lockwasher, 1/4
Capscrew, socket head, 1,/4 - 28 x5,/8-SAE Grade B7

Capscrow, hex head, 3/8 - 16 x 1" - SAE Grade 5
Capscrew, hex head, 3/8 - !6xt-1/2 - SA-E Grade s
l : . skFt  r rn< . rdw 1 /R

4
+
I
1
1
1

I
I
I
I
I
I
2
2

2
I
t
8

4

I
1
1
1

I
1
I
1
1
I

2
1
1

;

osD/osG
COMPRESSOR

PRODUCT
PACE
DATE

SERVICE PARTS

05D/05C

8/77

SUPEBSEDES

DATE

05DA,05DC
1-10
4h4



ITEM PART NO. DESCRIPTION
QTY

05D 05c

Group. D - Crankshaft,Rod

D6-C
os_C

and Plston Group

{,'tg::
I  \ o '

0r8 0

i . - / ,

T
I

Dtz

o7
I
I

.:A-w
l
I

Dr3

t q

02 D3

g  ^ ^

ffi
l'nl- Dro
fl_* ou

I
Dl4

0 1 5

D1
D2
D3

D6
D7
D8
D9
D10
D l 1
DL2
D13
D13

NS
NS
D14
NS
NS

NS
D16
D17
D18

1?-55011
l7-40053

NSS
NSS

1?-40054
1?-40055
77 -40324
t740323
L74032L
L740322
17-40331
17-40048
1?-4 0050
17-44008
1740326
L7 403L7
L740327

1?-4031?

17-40056
17-4005 7
1?-55008
17-55009
34-00616
34-00613-07

Plston & pin assembly - bcludesl
Retalner, piston pin
Pln, plston
Plston

Ring, oil
Ring, compression
Key, crankshaJt I/4 x I/4 x L-L/2
Screw, set 3/8 - 16 x 5/8
C o unterwe ight
Pin ro11 1,/4 x 1-3,/4 Ig
Screw, set 3,/8 - 16 x 5,/16 (hollow)
PiB, splral, 5/32 x 5/8
Thrustwasher, seal. eBd
Th&stwashe!. Eeal old
CrankshaJt assembly (05D only) - includesr

ExpanEion plug
Pipe plug, 1./16 (Special)

Crarkshaft assembly (05c only) - includes:
Expansion plug
Screw, set, L/4-28 x l/2

Connectlng rod & cap arsembly - includes:
Dowel pttr
Capscrew - special (Epory coated)

Thrustwarhe!, pump end
Washer, 1gl32 L D. .x l- l/2 O,D. x 3,/16 thlck
Cap€crew, hex head, 3/8 - 24 UNf x 7/8 SAEGrade 8

6
2
I
1
6
6
1
1
t
1
I
3
I

;
2

;
2
t

1
I

1

6
2
1
t
6
6

l

:

i
;

I

2

I
I
1

SERVICE PARTS
05D/O5G

COMPRESSOR

05D, 05C
7

8/77

SUPERSEDES
PAGE
DATE

05DA,05DC
l -10
4/74

PAGE
DATE



05D/OsG
COMPRESSOR

PRODUCT
PAGE
DATE

SERVICE PARTS

05D,05C

8/?1

SUPENSEDES

DATE

05DA,05DC
1-10
d' /74

ITEM PART NO. DESCRIPTION QTY
05D

Group E - Centor Cylinder Bank ryith Discharge Sorvics Valve

E3 ..-,2*$_. l-r,'( -!a^---e, --j.i)!";-f* 
ffiEi^ sE::l

. 4  i  - -  l(.u9-"" l-*
.,,.-@ 6;'l

,.. --,--_Et6 i
I

*E. l8

E 2
E 3
E 3
E4
E4A
E5
E6
E7
E7
E8

E10
8 1 1
E 1 2
E13
814

E1?
E18
819

17-40012
17-.r0013
14-01042
14-0104 2- 03
17-10312
1?-40010
17-10811
1?-40016
17-40013
1?-44006
17-5500?
1?-55006
17-40081
1?-10715
17-40087
1?-4 0086

NSS
1?-55002
17-40082
1?-40083- 12
L7 40057
!7 -44001

Capscrew, hex head, 5/16 - 18 x 2 - SAE Grade 5
Gasliet, capscreiv, 5/16
Dischalge service valve 7/8 ODF - includes:
Discharge service valve, I-1,/8, '  ODf - Includes:

Seal cap
Gasket, seal cap
casket, dischalge valve

Cylinder head - cente! bank
Capscrev, hex head,3/8-16 x 3 - SAE Crade 5
Capscrew, hex head, 3/8-16 x 3-1,/2 - SAE Grade
Valve plate assembly - cente! bank - includes:

casket, sylinder head
Capscrev, gocket head, l/4-28 x 3/8
Lockwashe!. 1/4
Discharge valve stop
Discharge VJve
Valve plate
Gasket, valve plate (05D only)
Suction valve
Suction valve position spring

Dow€I, Valve plate
Gasket, valve plare (05C ody)

2
2
I
I
I
1
t
1
8

;
I
4
4

I
I

2

2
2
1

;
1
1
1

;
1
I

2

1

;
2

1



SERVICE PARTS
05D/O5G

COMPRESSOR

ITEM DESCnIPTIONPART NO. 05D o5G

GroupF - Capacity Control S€ction

Fto -(3
fl: -€D l- 

-p_,*

- F 8

fit--
tL_t-
<b_

F 7

F 5

F2A

F4

F7
F8

F10
F11
F 11]\
F12
F12
F72
F10

F16
F l ?

F18

t740!04-01
L7-40407

NSS
17-55010

t t
I t

{ Nss \
t l
I t

1?-40408-02
16-00143

NSS
16-00149
22-01093-01
22-01093
L7 40408-02

NSS
17-40111
7?40704-20
17-55018
1?-55010
!7-55027

Casket (unloader rnouDtilg)
Unloader valve body assy (Alco) - Refer to

Note on Page 2 - Includesl
Valv6 body assembly
P lston rlng
6asket

_ Plunge! assembly
Plu!8€r spring
Erclostlg tube(o,'-rl lg
EncloslDg tube colla!
Snap cap

Repah klt for valve body, ttems F4 thlu F1O - Includes:
Nut

Udoader velvs coll, 1.15 v-ac - f-Dcludes: ( Refer to
Unloader valve coil, 24 v-ac - Includss: I Ngtg oo
Unloade! valve coil, 12 v-dc - Includes: ( page 2

SDap cap
Voltage plate

Capscrew socket head, L/4-28 x 3/4
Caskst, cap:,,/4
Unloader assy (suc on pressur€ activated) - Ilclud€s:

Piston rlng
Unloade! pqwer aasy (suctlo! p.es8urg acdvated)

I
AR

AR
AR
1
I
1
1
1
1
I

AR
1

AR
AR
AR
1
I

I
1
I

t
AR

1
1
1
1
t
I
1

AR
1

AR
AR
AR
1
I

1
1
1

SI,PERSEDES

DATE

05DA,05DC
1-10
4-f4

PRODUCT
PACE

05D,05C
I

8/17



05D/OsG
COMPRESSOR SERVICE PARTS

Group G - Right and Latt Cylinder Bank, Gasket and Plat6 Assembty

I
l

d

67 G6 G5

l t
. l
;K€b'
l h  { 6 1
l t r  ^ 1
\ rrt ^ to,/

I
I

--14

G25 G?4

" \

\c3l oie Gl7

PRODUCT OsD,/OsG SUPERSEDES OsDA, O5DC
:4q! 10 PAcE 1-10DATE E/77 DATE 4/74



SERVICE PARTS
05D/O5c

COMPRESSOR

05D,osc
11

8/77DATE

05DA, 05DC
1-  10" 
4/74

PRODUCT
PAGE
DATE

ITEM PART NO. DESCRIPTION QTY
05 l05c

G9
c10
c11
GL2
G13

G8

c3
c4

G9
G10

G18
G19

G19

G20

G22

G24

G26

G28
c29
G18
G30

c32

117-55003
I
I r7 -55001
117-40081

ttI40087
117-40086
I Nss
l1?-55002
r7 40082
17-40083-12
L744007
17-40015
17-40017

17-40018

17-55004

NSS
17-55002

t ?-40081
r7-707L5
17-40087
1?-40086
77 40082
17-40083-12
17-40104-05

1?-40018

17-44006

1?-55012

l l
, l
\ NSS )
, t
1 '

1?-55013
17-55014

NSS
NSS

17-40108
l7 40L04-07

NSS
t7-40104-20
l?-10727

Valve plat€ assembly - right o! left barks
(no unloadels) includes:

Gasket, cylinder h€ad
Capscrew, socket h€ad, l/4 - 28 x A/8
Loclipasher, l/4
Valve, dlscharge stop
Valve, dkchalge
Valve plate
Gask€t, valve plate (05D only)
Valve, suctloo
Valve, suctio! positlon spring

Gasket, valve plate (05G only)
C:/linder head - rkht o! left baiks (no unloaders)
Capscrew, hex head, 3/8-16 x 2-1,/2 - SAE Crade s

(no unloaders)
Capscrew, hex head, 3/8-16 x g - SAE Grade s

(no uDloaders)
Valve. plate asseEtbly - right or left bark (udoader) -

lncludes,
Valve plate
Gasket, valve plate (OSD only)
Gaeket, qyllnd€r head
Capacrew, socket head, U4 - 28 r. B/8
Lockwashe!, 1,/4
Val.ve, dlschalge stop
Valve, dl8chalge
Valve. suction
Spdng, cucf,lon valve posltton

Cylirder head (unloaders)
Strainer
Capscrew, hex head, 3,/8-16 x J - SA.E clade s

(udoad€r cyllDder h€ad)
Capscrew, hex h€ad, 3,/8-:.6 x g-1.,/2 - SAE Crad6

(unloade! cyllDder head)
Unloader check valve assetnbly - i.ncludes:

Lockwaaher #6
Screw, round b€8d, #6-92 x 1,/2 lg
Plston, check yalv€
Spling, check valvs
Body, check valve

Unloader plug - Itcludes:
S€at ring
Plug
Spring
Stlalner assembly
casket, steel
Covs! plate
Casket cap 1/4
Capscrew socket head l,/4-28 x 1', lB

2
1

2
2
I
1

:

8

1
I
I
4

2

2
2
I

E

2
2
1
L
1
,
I
1
1
I
1
I

1
4
4
2
2
I

:

2
I
2

2
I

i
4
4
2
2
2
2
2
I

I
2
2
2
1
1
1
2
1
1
1
1
1
I



ITEM PART NO. DESCRIPTION QTY
05D l05c

Group - Compressor Baso Group

HB H9

H6-[ \ i^r
,7 -4i+\
\ ,4- \..

H 6 A  \ Q  \

\ \t\==-{
H A  - ;

L -z-."5\,.-\ftZ\" -..---*'*_\VWC
xs_a\= 

l--r.

H1
H2
H2
II3

H5
H6
H6A

H9

1?-.r0032
17-40034
17-.10017

P L
l?-40020
LI-40021
17-44011
17-40022
77-40023
17-40320
17-40033

Plate, bottom
Capscrew, hex head, 3/8-16 x 2 - SAE crade 5
Capscrew, hex head, 3,/8-16 x 2-t l2 - SAE Grade
Pipe plug, 1,/4-18 NPT
Oil fllte! scleen assembly
Tube, oil suction
Oil lelief valve
Oil rel ief valve - includes:

Compregsion nut
Oil .eturn check valve assembly
Gasket, bottom plate

I
2 2

I
1
I

I
1
I
1

1

I
I
I

l

1

G r o u D J - G a s k . t S o t

NS 17-55020 6asket set, cornpressor assembly
Does not include valve plate gaskets or seal
cove! gasket - refe! to Croups B, E & G

t I

05D/OsG
COMPRESSOR

PRODUCT
PAGE
DATE

SERVICE PARTS

SI'PERSEDES O5DA, OSDC

4/74
PAGE
DATE
cri .d i. unt d sr.D.4r An4.

05D,05G

8/77


